
STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
CEO 
Faiq Construction Co. 
Construction of Family Loft Apartments Lahore. 
 

Reference # CED/TFL 5189 (Dr. Rizwan Azam)    Dated: 03-06-2024 
Reference of the request letter # FCC/FLAT-JT/01/2024   Dated: 21-05-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  05-06-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
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1 0.377 3/8 0.376 0.11 0.111 3800 5100 76200 75620 102200 101500 1.20 15.0 

 

2 0.376 3/8 0.375 0.11 0.111 3800 5100 76200 75690 102200 101600 1.10 13.8   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile test 
               

Bend Test 
  
  
 

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

 
To, 

M/S Pakistan Wire Industries (Pvt) Limited 
Karachi 
  

Reference # CED/TFL 5192 (Dr. Rizwan Azam)    Dated: 03-06-2024 
Reference of the request letter # WRD/010/LAB035         Dated: 03-06-2024 
 
Tension Test Report (Page – 1/3) 
Date of Test  05-06-2024 
 Description  Steel Wire Rope (Jute Ungalvanized) Tensile Test   
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Diameter Measured weight Breaking Load 

R
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(mm) (kg/m) (kg) 

1 12 (8x19) 0.48 7000  

- - - -  

- - - -   

- - - -  

- - - -  

Only one sample for Test 

     

                     Witness by Muhammad Wasim Khan (Pakistan Wire Industries) 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Pakistan Wire Industries (Pvt) Limited 
Karachi 
  

Reference # CED/TFL 5192 (Dr. Rizwan Azam)    Dated: 03-06-2024 
Reference of the request letter # WRD/010/LAB036         Dated: 03-06-2024 
 
Tension Test Report (Page – 2/3) 
Date of Test  05-06-2024 
 Description  Steel Wire Rope (Sisal Ungalvanized) Tensile Test   
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 Nominal 

Diameter Measured weight Breaking Load 
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(mm) (kg/m) (kg) 

1 13 (8x19) 0.57 7200  

- - - -  

- - - -   

- - - -  

- - - -  

Only one sample for Test 

     

                     Witness by Muhammad Wasim Khan (Pakistan Wire Industries) 
 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Pakistan Wire Industries (Pvt) Limited 
Karachi 
  

Reference # CED/TFL 5192 (Dr. Rizwan Azam)    Dated: 03-06-2024 
Reference of the request letter # WRD/010/LAB036         Dated: 03-06-2024 
 
Tension Test Report (Page – 3/3) 
Date of Test  05-06-2024 
 Description  Steel Wire Rope (Sisal Ungalvanized) Tensile Test   
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 Nominal 

Diameter Measured weight Breaking Load 
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(mm) (kg/m) (kg) 

1 14 (8x19) 0.64 7700  

- - - -  

- - - -   

- - - -  

- - - -  

Only one sample for Test 

     

                     Witness by Muhammad Wasim Khan (Pakistan Wire Industries) 
 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Pak Welding & Wear Solution 
Lahore 

 
Reference # CED/TFL 5193 (Dr. Rizwan Azam)    Dated: 03-06-2024 
Reference of the request letter # Nil          Dated: 03-06-2024 
 
Tension Test Report (Page – 1/l) 
Date of Test  05-06-2024 
Gauge length  ------- 
Description  Plain Steel Bar Weld Load Test   
 

Sr. No. 
Diameter Wire Breaking Load 

Remarks 
(mm)  (kg) 

1 10 2100 Weld Failure 

- - - - 

- - - - 

- - - - 

- - - - 

- - - - 

- - - - 

- - - - 

Only one Sample for Test  

 
 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Manager 
Innovative (R) Construction Company 
“Allied Bank Sargodha” 
  

Reference # CED/TFL 5198 (Dr. Rizwan Azam)    Dated: 04-06-2024 
Reference of the request letter # ICL/ABL SGA    Dated: 04-06-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  05-06-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.372 3 0.373 0.11 0.109 3700 4900 74200 74550 98200 98800 1.20 15.0 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one samples for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
  
 

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Manager 
Innovative (R) Construction Company 
“Pepsi Co Phool Nagar” 
  

Reference # CED/TFL 5199 (Dr. Rizwan Azam)    Dated: 04-06-2024 
Reference of the request letter # ICC/PCPN 01    Dated: 04-06-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  05-06-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.373 3 0.374 0.11 0.110 3300 4700 66200 66260 94200 94400 1.40 17.5 

 

- - - - - - - - - - - - - -   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only one sample for tensile and one samples for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
  
 

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Sub Divisional Officer 
Buildings Sub Division No. 15 
Lahore 
(Construction of Boundary Wall around The Land Transferred for Residences of High 
Court Officers and Officials at Phullarwan District Lahore.) 
 

Reference # CED/TFL 5201 (Dr. Rizwan Azam)    Dated: 04-06-2024 
Reference of the request letter # 724      Dated: 29-05-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  05-06-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.368 3 0.371 0.11 0.108 3600 4900 72200 73370 98200 99900 1.10 13.8 

 

2 0.383 3 0.379 0.11 0.113 4100 5100 82200 80230 102200 99800 1.10 13.8   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one samples for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Ann Global Private Limited. 
Gulberg-III, Lahore 
(Manufacturing of PCC Poles at Sahiwal Pole Plant.) 

 
Reference # CED/TFL 5202 (Dr. Safeer Abbas)    Dated: 04-06-2024 
Reference of the request letter # ANN/UET/2024-16   Dated: 28-05-2024 
 
Tension Test Report (Page – 1/1) 
Date of Test  05-06-2024 
Gauge length  600 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 
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(mm) (kg/km) (kg/km) (kg) (kN) (kg) (kN) 

1 9.53 
 (3/8") 430.0 442.0 9900 97.12 10900 106.93 >3.50 xx 

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

Only one sample for Test 

  
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
M/S Amin Brothers Engineers Pak (Pvt) Ltd. 
Gulberg-III, Lahore 
(Manufacturing of PCC Poles at Jhang Pole Plant.) 

 
Reference # CED/TFL 5203 (Dr. Safeer Abbas)    Dated: 04-06-2024 
Reference of the request letter # ABEL/UET/2024-05   Dated: 28-05-2024 
 
Tension Test Report (Page – 1/1) 
Date of Test  05-06-2024 
Gauge length  600 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 
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. N
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 Nominal 
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Measured 
weight 

Yield strength 
clause (6.3) 

Breaking 
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(mm) (kg/km) (kg/km) (kg) (kN) (kg) (kN) 

1 9.53 
 (3/8") 430.0 441.0 8400 82.40 10700 104.97 >3.50 xx 

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

- - - - - - - - -  

Only one sample for Test 

  
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Resident Engineer 
NESPAK 
Construction of Flyover at Shahdara Morr & Construction of Bridge over Ravi River, 
Lahore.  (Aziz Steel) 
  

Reference # CED/TFL 5204 (Dr. Rizwan Azam)    Dated: 04-06-2024 
Reference of the request letter # 4537/03/MSA/09/229   Dated: 20-05-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  05-06-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.368 3 0.371 0.11 0.108 3200 5000 64200 65220 100200 101900 1.10 13.8 57 

2 5.229 11 1.399 1.56 1.537 48000 66400 67900 68830 93900 95300 1.50 18.8 135 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only three samples for tensile and three samples for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
#11 Bar Bend Test Through 180º is Satisfactory 
  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Manager 
Sunshine Medical Tower Shahdra. 
 

Reference # CED/TFL 5205 (Dr. Rizwan Azam)    Dated: 04-06-2024 
Reference of the request letter # Nil      Dated: 04-06-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  05-06-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.378 3 0.376 0.11 0.111 3400 4800 68200 67430 96200 95200 1.40 17.5 

 

2 0.375 3 0.375 0.11 0.110 3400 4900 68200 67910 98200 97900 1.60 20.0   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one samples for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
  
 

  
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Site Incharge 
Thaheem Construction Company 
Construction of CFPP MW Project at Sitara Chemical Industries, Faisalabad. 
   

Reference # CED/TFL 5206 (Dr. Rizwan Azam)    Dated: 04-06-2024 
Reference of the request letter # TCC/UET/401    Dated: 18-05-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  05-06-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.410 10 9.95 0.12 0.120 4300 5600 78998 78680 102881 102500 1.20 15.0 

 

2 0.404 10 9.88 0.12 0.119 4300 5500 78998 79790 101044 102100 1.00 12.5   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
10mm Dia Bar Bend Test Through 180º is Satisfactory 
  
 

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Assistant Project Manager – Infra and EHS 
Manven Projects LLP, Islamabad 
NovaCare Hospital Private Limited DHA - Phase 5, Sector D.  
 

Reference # CED/TFL 5209 (Dr. Safeer Abbas)    Dated: 04-06-2024 
Reference of the request letter # Maven/NovaCare/EPS/Strands/02  Dated: 30-05-2024 
 
Tension Test Report (Page -1/2) 
Date of Test  05-06-2024 
Gauge length  600 mm 
Description  Steel Strand Tensile Test as per ASTM A-416-94a 
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(mm) (kg/km) (kg/km) (kg) (kN) (kg) (kN) GPa 

1 12.70 
 (1/2”) 780.0 782.0 17800 174.62 19600 192.28 199 >3.50 xx 

- - - - - - - - - -   

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

- - - - - - - - - -  

Only one sample for Test 

  
 
Note:  
1. Modulus of Elasticity is based on nominal steel area of the steel strand vide clause 13.3 of ASTM – A416a 
2. Load versus percentage strain graphs are attached 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Assistant Project Manager – Infra and EHS 
Manven Projects LLP, Islamabad 
NovaCare Hospital Private Limited DHA - Phase 5, Sector D.  
 

Reference # CED/TFL 5209 (Dr. Safeer Abbas)    Dated: 04-06-2024 
Reference of the request letter # Maven/NovaCare/EPS/Strands/02 Dated: 30-05-2024 
 
 
Graph (Page – 2/2) 

 
 
 
 



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Manager Civil 
Gulberg City Centre, Lahore 
Gulberg City Centre, Gulberg II 5 K, Lahore. 
 

Reference # CED/TFL 5210 (Dr. Rizwan Azam)    Dated: 04-06-2024 
Reference of the request letter # Nil      Dated: 04-06-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  05-06-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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N
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A
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1 0.366 3 0.370 0.11 0.108 3200 4300 64200 65510 86200 88100 1.00 12.5 

 

2 0.363 3 0.369 0.11 0.107 3500 4600 70200 72220 92200 95000 0.80 10.0   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one samples for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory 
  
 

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Asst. Manager (Civil Inspections) 
F & M 
UCHS Hospital, Lahore 
  

Reference # CED/TFL 5212 (Dr. Rizwan Azam)    Dated: 04-06-2024 
Reference of the request letter # Nil      Dated: 04-06-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  05-06-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile Test as per ASTM-A615 
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A
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1 0.406 3 0.390 0.11 0.119 3100 4900 62200 57220 98200 90500 1.30 16.3 

 

2 0.402 3 0.388 0.11 0.118 3100 4900 62200 57890 98200 91600 1.20 15.0   

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile test 
               

Bend Test 
  
  
 

 Witness by Umar Khayat (Assist Engineer - IDAP) 
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I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Manager, 
HIGH-Q Constructions. 
Construction of HIGH-Q Mall at 3-A, GulbergII, Lahore. 
   

Reference # CED/TFL 5214 (Dr. Rizwan Azam)    Dated: 05-06-2024 
Reference of the request letter # QC/HQ/CIVIL/214    Dated: 05-06-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  05-06-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.409 10 9.94 0.12 0.120 4000 5600 73487 73260 102881 102600 1.10 13.8  

2 0.406 10 9.90 0.12 0.119 4100 5600 75324 75790 102881 103600 1.10 13.8  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
10mm Bar Bend Test Through 180º is Satisfactory 
  
 

  



STRUCTURAL ENGINEERING DIVISION 
Test Floor Laboratory 

Department of Civil Engineering 
University of Engineering and Technology Lahore, 54890 

Pakistan. Ph: 92-42-99029202 

I/C Testing Laboratoires 
                                                                                                  UET Lahore, Pakistan. 

Note: 
1-    You can See your reports On Internet in the following web site 
        http://www.uet.edu.pk/faculties/facultiesinfo/civil/index.html?RID=testing_reports 
 2.    The above results pertain to sample /samples supplied to this laboratory. 
3-      Sealed sample / Unsealed sample / Marked sample/Signed Samples 

To, 
Project Manager 
Amcorp Engineering & Construction (Pvt) Limited. 
Construction of ABL Upper Mall Lahore Plot No. 199, 200. 
 

Reference # CED/TFL 5218 (Dr. Rizwan Azam)    Dated: 05-06-2024 
Reference of the request letter # ABL-UML-AMC-QAQC-82  Dated: 05-06-2024 
 
Tension Test Report (Page -1/1) 
Date of Test  05-06-2024 
Gauge length  8 inches 
Description  Deformed Steel Bar Tensile and Bend Test as per ASTM-A615 
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1 0.425 3 0.399 0.11 0.125 4200 5600 84200 74050 112300 98800 1.00 12.5 

FF
 S

te
el

 

2 0.415 3 0.394 0.11 0.122 3900 5200 78200 70490 104200 94000 0.80 10.0 

- - - - - - - - - - - - - - 

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

- - - - - - - - - - - - - -  

Note: only two samples for tensile and one sample for bend test 
               

Bend Test 
#3 Bar Bend Test Through 180º is Satisfactory  
  
 

 


